
250 SXS 2007 <2007><EU><6300G1>
CYLINDER, CYLINDER HEAD

4666

Pos Part Number Description Additional Text Quantity

4* 54837001200 INTERMEDIATE FLANGE 250/300 07 1.00

5* SXS07250001 CYLINDER CPL. 250 SXS 07 1.00

6* 54830006400 CYLINDERHEAD 250 SX 07 1.00

7* 54837007000 CONTROL COVER R/S 07 1.00

8* 54837008000 GASKET FOR CONTROL COVER R/S 1.00

15* 54837005000 CONTROL COVER L/S 07 1.00

16* 54837006000 GASKET FOR CONTROL COVER L/S 1.00

17 54830079000 COLLAR SCREW M 8X35 WS=13 6.00

18 56530080000 CU-SEAL RING 8 X 16 X 1 6.00



20* 0770730020 O-RING 73,00X2,00 VITON 1.00

21* 0770105020 O-ring 105x2 1.00

22 58336020090 VACUUM CONNECTION M 6X1 ADVENTURE 1.00

23 31007107001 PVC-HOSE 6X9 MM PER METER BREATHING HOSE 0.30

24 50303089000 ANGLE PIECE '97 1.00

25 0835100351 STUD DIN0835-M10X35 4.00

27 54630044000 COLLAR NUT M10 WS=13 4.00

30 54830030002 GASKET CYLINDER BASE 0,2MM 03 0.00

30 54830030004 GASKET CYLINDER BASE 0,4MM 03 0.00

30 54830030005 GASKET CYLINDER BASE 0,5MM 03 0.00

30 54830030075 GASKET CYLINDER BASE 0,75MM 03 0.00

36 0770116241 O-RING 11,3 X2,4 SILICON 4.00

37 0770440030 O-RING 44,00X3,00 VITON ONLY FOR 250 2.00

38 51005074000 RETAINING PLATE 2.00

47 0912060303 AH SCREW DIN0912-M 6X30 4.00

50 0014050123 HH COLLAR SCREW M 5X12 WS=6 6.00

51* 0402040980 Needle roll.DIN5402 NRB 4X9.8 2.00
* = New part


